



TEST REPORT

REPORT No.: CTB201119001CX

Date: November 19, 2020

Page 1 of 3

Applicant: Shenzhen JCVAP Technology Co., Ltd.

Address: Shanghui Information Building #320,Fuyong,Baoan,Shenzhen,Guangdong,China,518103.

Manufacturer's Name: Shenzhen JCVAP Technology Co., Ltd.

Address: Shanghui Information Building #320,Fuyong,Baoan,Shenzhen,Guangdong,China,518103.

Report on the submitted samples said to be:

Sample Name : ALN Insert
 Trade Name : ALN Insert
 Model No. : ALN-156-140
 Sample Receiving Date : November 16, 2020
 Testing Period : November 16 ~ November 19, 2020
 Results : Please refer to next page(s).

Summary of Test Results:

<u>TEST REQUEST</u>	<u>CONCLUSION</u>
FDA CPG 7117.06,07	Pass

Check By: *Nico Tian*

Approve By: *[Signature]*


Date: November 19, 2020

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Web: <http://www.ctb-lab.net>

Fax: +86-0755-23208027

Telephone number
+ 4008-707-283



TEST REPORT

REPORT No.: CTB201119001CX

Date: November 19, 2020

Page 2 of 3

Test Result(s):

Description: Grey ceramic material

1. FDA food Contact Article test: in accordance with: FDA CPG 7117.06,07

Method: With reference to FDA CPG 7117.06,07

Test Item	Pretest processing	Units	Result	limit
Soluble lead	In 20 to 24 ° C (68 ~ 75 ° F), with 4% acetic acid soaking for 24 hours	mg/L	N.D	2.0
Soluble cadmium	In 20 to 24 ° C (68 ~ 75 ° F), with 4% acetic acid soaking for 24 hours	mg/L	N.D	0.5

Note:

1. mg/L =gram per milliliter
2. N.D=Not Detected

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Web: <http://www.ctb-lab.net>

Fax: +86-0755-23208027

Telephone number
+ 4008-707-283

Photo documentation

*** End of Report ***

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Web: <http://www.ctb-lab.net>

Fax: +86-0755-23208027

Telephone number
+ 4008-707-283